
PARTS LIST

2011/12   V2.0

0601PT/1201PT/1501PT

FOR SINGLE HEAD MACHINE

R





1

2

4

6

8

10

12

14

16

18

20

22

24

26

28

30

32

34

36

38

40

42

44

46

Optional Device

02. Rotary Hook Base

01.Table & Guard Cover

03. Trimming Parts

04. Arm

05. Needle Bar Driving Parts

06. Upper Thread Hook

07. Color Change System

08. Needle Case A

09. Needle Case B-1

Needle Case B-2

12. Thread Tension Base

10. X-axis Drive System

11. Y-axis Drive System

13. Thread Stand

14. Stand

15. Electrical Parts

16. Embroidery Frame

17. Cap Frame parts

18. Cap Stand Frame

19. X-axis Widened Drive System

20. Embroidery Frame

21. Sequins Embroidery Device - 1

Sequins Embroidery Device - 2

INDEX
Standard Device
00 General View

-   -I

INDEX



00 General View

- -1

Thread Stand

Arm

Thread Tension Base

Needle Case

X axis- Drive System

Rotary Hook Base

Cap Frame Parts Tabl e Guard Cover

Electrical Parts

Y-axis Driver System



16

15

12

13

1712

19

11

18

1

2

4

3

3

4

6

7

8

5

9

9

14

10

9

01.Table & Guard Cover

- -2



- -3

Ref.No. Part No. Description Remark
1 03010202 Cover front L
2 03010201 Cover front R
3 80813408 Hex socket head screw M4x8
4 03010210 Cover bracket
5 03010103 Base
6 80270821 Adjustment support arm
7 03010320 Bolt for table support
8 80746412 Truss head screw M4x12
9 80746408 Truss head screw M4x8

10 03010318 Cover bracket
11 03010203 Cover rear R
12 80700206 Pan head tapping screw M4x16
13 03010304 Table cushion
14 80700307 Pan head tapping screw M3.5x20
15 02730201 Table back block
16 03010301 Flatbed embroidery table
17 03010302 Support board
18 80746406 Truss head screw M4x6
19 03010204 Cover rear L

01.Table & Guard Cover



- -4

02. Rotary Hook Base

9
8

10
11

7

12

13

14

15

6

5

4

18

19

20

21

22

23

17

17

29

30

31

27

7

28

32

25

26
7

24

34

33

2

3

1

2

16



- -5

02. Rotary Hook Base

Ref.No. Part No. Description Remark
1 03021106 Back cover
2 80924122 Flat head Slotted screw 9/64"x8
3 03021105 Cover
4 80924131 Flat head Slotted screw 11/64"x6
5 03021382 Needle plate
5 03021381 Needle plate
6 03021301 Needle plate base
7 80880506 Hex socket set screw M5x6
8 80620302 Bobbin
9 80620301 Bobbin case

10 80620291 Rotary hook
11 02101121 Baffle
12 80740308 Truss head screw M3x8
13 03021322 Rotary position hook
14 80685135 Spring pin 3x16

15 80924114 Flat head Slotted screw11/64"x12
16 03021101 Rotary hook base
17 03021103 Rear bracket
18 80811035 Hex socket head screw M10x35
19 80901013 Spring washer M10
20 80901002 Washer M10
21 80901202 Washer M12
22 80901213 Spring washer M12
23 80811245 Hex socket head screw M12x45
24 80900513 M5 spring spacer
25 80031222 Bearing 6201
26 80037912 Bearing collar
27 80025602 Timing pulley
28 80880608 Hex socket set screw M6x8
29 02101131 Bearing collar
30 03021107 Lower shaft
31 80037901 Bearing collar
32 80025506 Timing belt
33 80310701 Servo motor
34 80810516 Hex socket head screw M5x16



- -6

03. Trimming Parts

32

33

34

35

31

30

29

28

36

27

38

37

24

25

26

24

40

39

41

23

22

21

2014

16
19

13

15
17

14
18

11

12

9

8

10

7

6

5

5

43

44

3
4

2

1

42



- -7

Ref.No. Part No. Description Remark
1 80744303 Pan head screw M3x3
2 03021512 Picker solenoid limit plate
3 80320204 Picker solenoid
4 03021513 Picker connecting rod
5 80860324 Flat head screw M3x4
6 02101231 Trimming drive arm
7 03021242 Movable knife drive arm
8 80742306 Flange head screw M3x6
9 02101233 Fixed knife

10 02101232 Movable knife
11 03021232 Movable knife drive arm clipper
12 80880406 Hex socket set screw M4x6
13 03021504 Picker fork
14 80810306 Hex socket head screw M3x6
15 80924201 Screw M2.5x4-3x2
16 03021503 Picker fork base
17 80880306 Hex socket set screw M3x6
18 03021524 Picker stopper
19 03021501 Picker bracket
20 03021502 Picker fork connecting pin
21 80746512 Truss head screw M5x12
22 03021311 Needle palte base cover
23 80746406 Truss head screw M4x6
24 80030803 Face bearing
25 02101203 Trimming drive rod
26 80810512 Hex socket head screw M5x12
27 80810410 Hex socket head screw M4x10
28 03021203 Trimming induction block
29 80810406 Hex socket head screw M4x6
30 80744310 Pan head screw M3x10
31 80333601 Micro approach switch
32 80304203 Trimming motor
33 03022206 Fixed knife shrapnel
34 80746408 Truss head screw M4x8
35 80860306 Flat head screw M3x6
36 03022207 Trimming drive block
37 03021204 Trimming connecting rod
38 80924211 Screw M4x4-5x3.5
39 02101204 Trimming drive arm pin
40 02101201 Trimming drive arm
41 80880304 Hex socket set screw M3x4
42 03021221 Trimming pull rod
43 03021511 Picker solenoid installation plate
44 80810408 Hex socket head screw M4x8

03. Trimming Parts



- -8

04. Arm

36
35

34

33

32

31

23

23

13

37

38

39

40

28

27

26 29
30

25

23

24

22
21

2
1

1
7

1
6

5

1

3

4

13

47

46

45

44

43

12
8

9

10

11
13

14

15

13

18

17

16

19

20

41



- -9

Ref.No. Part No. Description Remark
1 80880608 Hex socket set screw M6x8
2 03041207 Zero postion detection disk
3 03041201 Upper shaft
4 03040404 Presser Foot Cam
5 03041211 Main shaft dial
6 03041230 Bearing and bearing collar 42
7 80025601 Timing pulley 32-S5M-20-DTM
8 03040187 Straight guide rail For 6-Needle
8 03040184 Straight guide rail For 12-Needle
8 03040185 Straight guide rail For 15-Needle
9 03040180 Guaide rail baffle

10 80744406 Pan head screw M4x6
11 80920403 Hex socket head screw M4x8
12 80685135 Pin Ø3x16
13 80746408 Truss head screw M4x8
14 03040126 Front cover Up
15 03040125 Front cover L
16 80924122 Flat head Slotted screw 9/64"X8
17 03040123 Lower front cover
18 03040124 Front cover R
19 03040121 Positioning plate
20 80810410 Hex socket head screw M4x10
21 03041202 Upper shaft front bushing
22 03041204 Cam cushion
23 80880506 Hex socket set screw M5x8
24 03040203 Arm cam
25 03040201 Eccentric pin
26 03040202 Handle shaft
27 80030831 Bearing
28 03040204 Drive connecting rod screw
29 80880508 Hex socket set screw M5x8
30 03040205 Cam pin
31 01030131 Bevel gear big
32 01030132 Bevel gear small
33 03041301 Handle bushing
34 03041303 Handle spring
35 03041302 Handle shaft
36 03041304 Ajudstment handle
37 80880406 Hex socket set screw M4x6
38 80811245 Hex socket head screw M12x45
39 80901213 Washer M12
40 80901202 Spring washer M12
41 03041281 Dial observer
42 03040101 Arm
43 03041203 Upper shaft rear bushing
44 80880610 Hex socket set screw M6x10
45 80742304 Flange head screw M3x4
46 03150810 Zero postion detection plate
47 03041208 Zero postion coupler bracket

04. Arm



- -10

05. Needle Bar Driving Parts

42

43

31

32

45

47

2

45
46

44

38

41

40
39

31

30

29

22

21

23 24

27

26

25

20

28

13
2

19
17

18

50
49

16

15

48

13
2

11

12

4

14

1

2

3

10

9

7 6 5

4

8

32



05. Needle Bar Driving Parts

- -11

Ref.No. Part No. Description Remark
1 80810516 Hex socket head screw M5x16
2 80900513 Spring washer M5
3 80900502 Washer M5
4 80810412 Hex socket head screw M4x12
5 03041183 Take-up connecting lever pin
6 03041181 Take-up connecting rod
7 80030431 Driver returnning spring
8 03041101 Take-up bar base
9 80260802 Wheel roller pin

10 03041102 Take-up connecting rod-main
11 03040402 Presser foot cam guide rod
12 80260801 Roller pin
13 80900521 Nut M5
14 80030811 Straight bushing
15 80030803 Face bushing
16 03040401 Presser foot drive connecting shaft
17 03040411 Connecting rod pin-up
18 03040412 Connecting rod pin-lower
19 03040403 Presser foot connecting rod
20 03040305 Reciprocator
21 03040322 Drive block support
22 80740203 Truss head screw M2x3
23 80740204 Truss head screw M2x4
24 03040321 Silencing base support
25 03040306 Driver returnning spring
26 03040304 Torsion spring positioning block
27 03040301 Needle bar drive block
28 03040302 Shaft bushing
29 80030902 Bearing
30 03040122 Drive shaft collar
31 03040351 Arm drive shaft
32 03040352 Wick
33 80746304 Pan head screw M3x4
34 80900301 Washer M3
35 03040303 Support for needle bar driver block
36 80900313 Spring washer M3
37 80810306 Hex socket head screw M3x6
38 03040424 Presser foot drive block
39 80810304 Hex socket head screw M3x4
40 03040426 Presser foot buffer cushion
41 03040423 Shaft bushing B
42 03040111 Oil fencing felt
43 03040425 Presser foot guide spring
44 80742304 Flange head screw M3x4
45 03040421 Presser foot slide bracket
46 03040422 Shaft bushing A
47 80031072 Elastic collar
48 80880508 Hex socket set screw M5x8



- -12

06. Upper Thread Hook

31

17

8

27

9

25

20
19

18

30

93334

29
28

26

4

24

2
17

1

21
22

23
21

7

16

15

14

13

6

4

5

10

12

11

7

9

3

2
1

32

7



- -13

06. Upper Thread Hook

Ref.No. Part No. Description Remark
1 80810310 Hex socket head screw M3x10
2 03040605 Silencing block
3 80746408 Truss head screw M4x8
4 80304203 Stepping motor
5 03040701 Arm motor plate
6 80860306 Flat head screw M3x6
7 80810410 Hex socket head screw M4x10
8 03040705 Jumping torsion spring
9 80742304 Flange head screw M3x4

10 03040702 Arm jumping plate
11 80810405 Hex socket head screw M4x6
12 03040703 Jumping lever bracket
13 80860406 Flat head screw M4x6
14 03040151 Baffle-lower
15 03040154 Baffle bracket-lower
16 03040631 Hook guide
17 80746512 Truss head screw M5x12
18 03040603 Hook drive arm
19 80924211 Screw M4x4-5x3.5
20 03040604 Drive arm returning spring
21 80746406 Truss head screw M4x6
22 80900402 Washer M4
23 80900413 Spring washer M4
24 03040602 Hook motor base
25 80742306 Flange head screw M3x6
26 80810320 Hex socket head screw M3x20
27 03040608 Hexagon ring
28 03040606 Thread hook connecting bar
29 03040607 Thread hook positioning block
30 03040601 Thread hook plate
31 03040610 Thread hook connecting block
32 03040611 Thread hook
33 80900321 Nut M3
34 80900301 Spring washer M3



- -14

07. Color Change System

2

1

7

10

13

12

11

8

9

5

6

20

4
19

25

3
21

26

27

24

18

14

15

16

17



- -15

07. Color Change System

Ref.No Part.No Descriptlon Remark

1 80746406 Truss head screws M4x6

2 03040512 Change cover

3 80813406 Hex head screws M4x6

4 03040508 Bracket detection base plate

5 80333702 Potentiometer

6 03040510 Potentiometer support

7 03040552 Potentiometer fixed b olt

8 03040507 Change bearing pin

9 80030722 19-7-6 Bearing

10 80314222 Stepping motor 42

11 80900502 Washer M5

12 80900513 Spring washer M5

13 80810516 Hex head screws  M5x16

14 01293912 Color change bushing

15 01293913 Cam shaft sets for color

16 01293812 Color change cam

17 80880610 Hex socket set screws  M6x10

18 80880405 Hex socket set screws M4x5

19 03040545 Bearing plate

20 03040541 Color bearing

21 80031022 Bearing 629-Z

22 80040312 Truss head screws  M3x12

23 80900318 Spring washer M3

24 03040546 Color chage base

25 80860306 Countersunk Phillips screw

26 03040544 Color chage base-DT

27 80746408 Truss head screws M4x8

28 80880406 Hex socket set screws M4x6

29 03040511 Color chage handle



08. Needle Case A

- -16

3
4

5
6

3

3
4

8

3

10

11

12

13

14

15

17

16

19

21
22

11

24

26

24

34
31

34

37

28

29

30

33

27

20

23

25

25

323635

1

2

7

18

9



- -17

08. Needle Case A

Ref.No. Part No. Description Remark
1 01222102 Needle bar screw
2 03080101 Needle bar
3 03081505 Take-up shaft block L=15mm
3 03081506 Take-up shaft block L=12mm
3 03081507 Take-up shaft block L=18mm
4 01221531 Needle clamp For 06-Needle
4 01221532 Needle clamp For 12-Needle
4 01221533 Needle clamp For 15-Needle
5 03081502 Take-up lever positioning block
6 03081503 Positioning block torsion spring
7 80745301 Pan head screw M3x10
8 03081501 Take-up lever plastic block
9 03081504 Take-up lever

10 03080102 Needle bar spring
11 01221606 Felt packing
12 01221605 Rubber cushion
13 01222192 Upper dead point clamp
14 01222193 Needle bar connecting pin
15 03080108 Presser foot spring
16 03080104 Presser foot bushing
17 80742304 Flange head screw M3x4
18 01222112 Pressor foot ring
19 01222109 Baffle ring
20 01222183 Needle clamp screw
21 80621101 Needle
22 03080115 Presser foot
23 01222184 Needle clamp
24 80810420 Hex socket head screw M4x20
25 80900413 Spring washer M4
26 01227102 Magnet
27 03081109 Needle case For 06-Needle
27 03081103 Needle case For 12-Needle
27 03081115 Needle case For 15-Needle
28 03081123 Lower guide rail For 06-Needle
28 03081121 Lower guide rail For 12-Needle
28 03081122 Lower guide rail For 15-Needle
29 03081301 Needle bar guide For 06-Needle
29 03081318 Needle bar guide For 12-Needle
29 03081312 Needle bar guide For 15-Needle
30 80746306 Pan head screw M3x6
31 80810412 Hex socket head screw M4x12
32 80030422 Bearing 619 4/
33 03081209 Color change plate For 06-Needle
33 03081211 Color change plate For 12-Needle
33 03081216 Color change plate For 15-Needle
34 80880406 Hex socket set screw M4x6
35 80880405 Hex head  screw M4x5
36 80900513 pins
37 80180318 Pin



09. Needle Case B-1

- -18

8

43

44

7
6

32

35

31

33

36

25

23

46

13

16
17

18
14

19

9

22

45

3
2

1

4

5

2

43
10

26

21

40

38

42

4

34

11

12

15

20
19

30

41

14 34

29

37

28

24

27

39

14



- -19

09. Needle Case B-1

Ref.No. Part No. Description Remark
1 80813316 Hex socket head screw M3x16
2 03082305 Magnet clamp
3 03082306 Magnet
4 80746408 Truss head screw M4x8
5 03082301 Cover support
6 80030471 E-ring
7 03082304 Connecting shaft
8 80900331 Nut M3
9 03082349 Plastic front cover For 06-Needle
9 03082302 Plastic front cover For 12-Needle
9 03082350 Plastic front cover For 15-Needle

10 03081309 Upper face plate For 06-Needle
10 03081302 Upper face plate For 12-Needle
10 03081312 Upper face plate For 15-Needle
11 80860304 Flat head screw M3x4
12 03082513 Middle therad course pin
13 03082526 Shaft collar
14 80880304 Hex socket set screw M3x4
15 03082538 Middle thread course shaft For 06-Needle
15 03082531 Middle thread course shaft For 12-Needle
15 03082539 Middle thread course shaft For 15-Needle
16 03082528 Take-up spring baffle
17 03082530 Take-up spring
18 03082527 Take-up spring collar
19 03082525 Bevel cushion
20 03082536 Roller stand For 06-Needle
20 03082512 Roller stand For 12-Needle
20 03082537 Roller stand For 15-Needle
21 03081319 Front face plate For 06-Needle
21 03081303 Front face plate For 12-Needle
21 03081305 Front face plate For 15-Needle
22 80924121 Flat head Slotted screw 9/64"X6
23 03082503 Spring bracket
24 80742302 Flange head screw M3x4
25 03082529 Lower thread spring For 06-Needle
25 03082502 Lower thread spring For 12-Needle
25 03082535 Lower thread spring For 15-Needle
26 03082533 Lower thread course For 06-Needle
26 03082501 Lower thread course For 12-Needle
26 03082534 Lower thread course For 15-Needle
28 80030310 Pan head screw M3x10
29 03086104 Face thread clamp plate For 06-Needle
29 03086102 Face thread clamp plate For 12-Needle
29 03086105 Face thread clamp plate For 15-Needle
30 80740406 Truss head screw M4x16
31 03086131 Thread suspender spring
32 03086125 Thread suspender spring presser
33 80740308 Truss head screw M3x8
34 03086124 Thread suspender baffle

---Next page ---



- -20

09. Needle Case B-2

8

43

44

7
6

32

35

31

33

36

25

23

46

13

16
17

18
14

19

9

22

45

3
2

1

4

5

2

43
10

26

21

40

38

42

4

34

11

12

15

20
19

30

41

14 34

29

37

28

24

27

39

14



- -21

Ref.No. Part No. Description Remark

35 03086123 Thread suspender disk
36 03086103 Face thread clamp bracket
37 03086109 Face thread clamp base For 06-Needle
37 03086101 Face thread clamp base For 12-Needle
37 03086151 Face thread clamp base For 15-Needle
38 03082521 Tension wrench base
39 03082522 Tension wrench plate
40 03082524 Tension wrench spring
41 80628133 Porcelain bushing
42 03082548 Middle thread course base For 06-Needle
42 03082511 Middle thread course base For 12-Needle
42 03082549 Middle thread course base For 15-Needle
43 80813306 Hex socket head screw M3x6
44 03082303 Magnet base
45 80746412 Truss head screw M4x12
46 80860306 Flat head screw M3x6

--- Previous page ---

09. Needle Case B-2



10. X-axis Drive System

- -22

1

2

3

4

5

6
11

4

37

36

4

35
8

34
2

14

17

15

16

13 12
11

2
10

33

31

26

2524

28

30

27
2

29

2

13

19
20

21
20

19

22

23

7

18

9

38
39

32



- -23

10. X-axis Drive System

Ref.No. Part No. Description Remark
1 03100116 X-axis driver cover
2 80746408 Truss head screw M4x8
3 80023521 Timing belt
4 80810308 Hex socket head screw M3x8
5 03100112 Limit buffer
6 03100104 Connecting plate press block
7 03100109 Connecting plate frame felt
8 80810306 Hex socket head screw M3x6
9 80810304 Hex socket head screw M3x4

10 03100106 Timing pulley shaft
11 80860410 Flat head screw M4x10
12 03100118 Side cover support
13 03100117 Side cover
14 80810420 Hex socket head screw M4x20
15 03100107 Tension support
16 03100105 Timing pulley bracket
17 80030871 E-ring
18 80900421 Nut M4
19 80030861 Nylon spacer
20 80030831 Roller bearing
21 80023602 Timing pulley 20-3M-15-12
22 03100101 Drive shaft
23 03100102 Frame felt
24 80880508 Hex socket set screw M5x 8
25 80023601 Timing pulley
26 80810412 Timing pulley 20-3M-15-XDM
27 03100122 Motor cover bracket-L
28 03100121 Motor cover
29 03100123 Motor cover bracket-R
30 80305752 Stepping motor
31 03100110 Limit installation support
32 03150820 Limit plate
33 80742304 Flange head screw M3x4
34 80010115 Standard guide
35 03100131 X drive connecting plate
36 80900302 Washer M3
37 80900313 Spring washer M3
38 03100108 Connecting plate press block
39 80810312 Hex socket head screw M3x12



- -24

11. Y-axis Drive System

4

27

28

29

30

33
32

31

15
16

35

34

27

29
30

41

40

39

38
37

36

1

2

3

14

21

5

6

7

8
17

18

19

17

2010
11

12
11

10

22

23

24

9

21

27

4
25

2

26



- -25

11. Y-axis Drive System

Ref.No. Part No. Description Remark
1 80746406 Truss head screw M4x6
2 03105102 Y-drive connecting plate-L
3 80746408 Truss head screw M4x8
4 80023615 Timing pulley 33-3M-22-12
5 80010520 Hex socket head screw M5x20
6 80900513 Spring washer M5
7 80900503 Washer M5
8 03105132 Y pulley shaft
9 80813520 Hex socket head screw M5x20

10 80030861 Nylon washer 19-8-6
11 80030822 Roller bearing 19-8-6
12 80023616 Timing pulley 33-3M-22-NTJ
13 03105105 Y belt press plate
14 80810320 Hex socket head screw M3x20
15 03105114 Y bearing base
16 80031222 Bearing 6201
17 80030871 E-ring
18 03105133 Y tension base
19 80900521 Nut M5
20 80015116 Guide rail 450
21 03105103 Y guide buffer
22 80742304 Flange head screw M3x4
23 03150820 X/Y limit plate
24 03105118 Y axil limit installation plate
25 80023522 Y timing belt
26 03105104 Y-Strap plate
27 80880608 Hex socket set screw M6x8
28 03105111 Y motor base
29 80810620 Hex socket head screw M6x20
30 80900613 Spring washer M6
31 80308653 Stepping motor 86BYGH98D12-37
32 80900618 Spring washer M6
33 80813620 Hex socket head screw M6x20
34 80031211 Shaft cushing Ф12
35 03105112 Y drive shaft-12
36 80860410 Flat head screw M4x10
37 80900302 Washer M3
38 80900313 Spring washer M3
39 80810308 Hex socket head screw M3x8
40 03105115 Y limit buffer
41 80810406 Hex socket head screw M4x6



12. Thread Tension Base

- -26

7 4.

7 5.

7 2.

7 3.

7 1.

7 6.

3 4.

3 3.

2

3 1.

3 2.

14

12

4 5.

4 4.

4 3.

4 1.

9

8

1

13
12

6

12

11

10

15

16

5

4 2.



- -27

12. Thread Tension Base

Ref. No. Part No. Descriptlon Remark

1 03144205 Thread lead plate-12 For 12-Needle

1 03130904 Thread lead plate-06 For 06-Needle

1 03131580 Thread lead plate-15 For 15-Needle

2 03144206 Block line column

3 03144252 Break detection set

3.1 03144203 Block wheel over the line

3.2 03144204 Tread wheel shaft

3.3 03144251 Press Line wheel

3.4 80813310 Hex sicket cap screws M3x10

4 03144253 Breakage detection wheel set

4.1 03144213 For 12-Needle For 12-Needle

4.1 03130119 For 06-Needle For 06-Needle

4.1 03131515 For 15-Needle For 15-Needle

4.2 03144224 Thread presser spring

4.3 03144223 Rubber ring

4.4 03144219 Thread presser

4.5 03144225 Pin

5 03144215 Support -R

6 03144214 Support -L

7 03144254 Tension adjustment set

7.1 03144202 Thread presser

7.2 03144209 Spring

7.3 03144208 Thrad tension screw

7.4 03144207 Small knob

7.5 03144226 Adjusd button

7.6 80900421 Nut M4

8 80040406 Hex sicket cap screws M4 x 6

9 80900201 Nut M4

10 03144212 Rear cover For 12-Needle

10 03130922 Rear cover For 06-Needle

10 03131502 Rear cover For 15-Needle

11 03144222 Slider For 12-Needle

11 03130921 Slider For 06-Needle

11 03131521 Slider For 15-Needle

12 80860306 Flat head tapping screw M3x6

13 03144210 Thread lead plant-12 For 12-Needle

13 03130920 Thread lead plant-06 For 06-Needle

13 03131520 Thread lead plant-15 For 15-Needle

14 03144220 Down a round

15 80720206 Counterbore screws M2x 6

16 03144211 Pins



13. Thread Stand

- -28

12

4
5

2

27

25

28

9
1

3
7

11

10

16

15
14

13

10

212019

17

18

17

19

26

31

8

6

23

24

22

32

97

96

98



- -29

13. Thread Stand

Ref. No. Part No. Descriptlon Remark

1 03144205 Thread lead plate-12 For 12-Needle

1 03130904 Thread lead plate-06 For 06-Needle

1 03131580 Thread lead plate-15 For 15-Needle

2 03144206 Block line column

3 03144252 Break detection set

3.1 03144203 Block wheel over the line

3.2 03144204 Tread wheel shaft

3.3 03144251 Press Line wheel

3.4 80813310 Hex sicket cap screws M3x10

4 03144253 Breakage detection wheel set

4.1 03144213 For 12-Needle For 12-Needle

4.1 03130119 For 06-Needle For 06-Needle

4.1 03131515 For 15-Needle For 15-Needle

4.2 03144224 Thread presser spring

4.3 03144223 Rubber ring

4.4 03144219 Thread presser

4.5 03144225 Pin

5 03144215 Support -R

6 03144214 Support -L

7 03144254 Tension adjustment set

7.1 03144202 Thread presser

7.2 03144209 Spring

7.3 03144208 Thrad tension screw

7.4 03144207 Small knob

7.5 03144226 Adjusd button

7.6 80900421 Nut M4

8 80040406 Hex sicket cap screws M4 x 6

9 80900201 Nut M4

10 03144212 Rear cover For 12-Needle

10 03130922 Rear cover For 06-Needle

10 03131502 Rear cover For 15-Needle

11 03144222 Slider For 12-Needle

11 03130921 Slider For 06-Needle

11 03131521 Slider For 15-Needle

12 80860306 Flat head tapping screw M3x6

13 03144210 Thread lead plant-12 For 12-Needle

13 03130920 Thread lead plant-06 For 06-Needle

13 03131520 Thread lead plant-15 For 15-Needle

14 03144220 Down a round

15 80720206 Counterbore screws M2x 6

16 03144211 Pins



14. Stand

- -30

2

1

31

5

6

7

8

4

9

10

14

12

12

13

11
6

6
12



- -31

14. Stand

Ref.No. Part No. Description Remark
1 80920201 Truss head bolt screw M8x30
2 03010306 Stand upper table
3 03018001 Stand-L
4 03010307 Stand lower table
5 80277201 Rotary truckle
6 80900801 Washer M8
7 80900818 Spring washer M8
8 80813816 Hex socket head screw M8x16
9 03018003 Stand-R

10 80390901 Pore plug 1EHP-19
11 80813825 Hex socket head screw M8x25
12 80900821 Nut M8
13 80700121 Pan head tapping screw M4x16
14 03018002 Stand beam



15. Electrical Parts

- -32

3

4

5

6

1

13

16

15

7

8

9

7

1

10

1

1

11

1

12

14

12



- -33

15. Electrical Parts

Ref.No. Part No. Description Remark
1 80746408 Truss head screw M4x8
2 03152161 RCM operation panel
3 03044203 Face plate stand
4 03044201 Face plate bracket base
5 03044202 Face plate support base
6 80746512 Truss head screw M5x12
7 80746408 Truss head screw M4x8
8 03150460 Main driver
9 03150360 X/Y driver

10 03150150 Power
11 03150705 Power pane TZA-SMFV10
12 03150707 Multi-function board support
13 80746406 Truss head screw M4x6
14 03150901 Switch power support
15 80380631 Power switch HF200W-SC-36
16 03040132 Rear cover



- -34

1

1

2

3

4

5

8

10

11

12

13

14

15

6

4

5

7

9

16. Embroidery Frame



- -35

16. Embroidery Frame

Ref.No. Part No. Description Remark
1 80813410 Hex socket head screw M4x10
2 80900413 Spring washer M4
3 80900402 Washer M4
4 03100205 Frame block spring
5 03100212 Block tablet
6 03100231 Frame bracket -L
7 03100292 Frame bracket set-L
8 03100211 Frame bracket -R
9 03100291 Frame bracket set-R

10 03173691 Rectangle frame-540x360
11 03173181 Rectangle frame-290x290
12 03172681 Round frame-200
13 03172181 Round frame-150
14 03171681 Round frame-120
15 03171181 Round frame-90



- -36

17. Cap Frame parts

1

4
5

6
7

8

9

16

16

21

20

22

23

27 26

25
24

28
29

30
31

30
32

33
34

35
36

37

38

37

39

40
41

42

43

16

44

45

2
16

11

13
12

16
15

14

19 18

17

3

10

46



- -37

17. Cap Frame parts

Ref.No. Part No. DescriptIon Remark
1 80746406 Truss head screw M4x6
2 80900553 Screw cap M5
3 02810321 Cap frame support plate
4 02810305 Adjustment slider
5 02810306 Adjustment slider presser plate
6 02810351 Steel wire
7 02810308 Nylon wheel
8 80813412 Hex socket head screw M4x12
9 80813406 Hex socket head screw M4x6

10 80860306
11 80810512 Hex socket head screw M5x12
12 02810303 Shaft
13 80030525 Roller bearing 9-5-9
14 02810302 Cap frame base
15 02810309 Plastic bar
16 80860304 Flat head screw M3x4
17 80880304 Hex socket set screw M3x4
18 02811228 Support-L
19 02811229 Support-R
20 02811203 Support plate
21 02811202 Minor support plate
22 80740406 Truss head screw M4x6
23 02811231 U stand
24 80900502 Washer M5
25 80900513 Spring washer M5
26 80810516 Hex socket head screw M5x16
27 02810201 Cap tube
28 80830306 Truss head screw M3x6
29 80900310 Washer M3
30 80030641 Bearing 6mm
31 02810106 Trolley
32 02810105 Pin shaft
33 80900602 Washer M6
34 80900621 Nut M6
35 80030408 Truss head screw M4x8
36 80900401 Washer M4
37 80030842 Bearing 8mm
38 02810103 Nylon rod
39 02810102 Shaft
40 80900808 Washer M8
41 80900821 Nut M8
42 02810310 Cap frame base
43 02810313 Cap frame main support
44 02810307 Plastic bracket plate
45 02810313 Plastic head screw M5

46 02800322

Flat head screw M3x6

Support the plywood board



- -38

18. Cap Stand Frame

4

5

3

3

4

4

6

8

7

3

5

4

12

2

2
5

4

18
15

18

12

13

20

19

8

14

21

20

19

17

16

11
10

9

22

23 6.
23 5.

23 2.

23 4.

23 1.

23 7.23 3.

24 4. 24 6.

24 5. 24 2.

24 1.

24 3.

24 7.



- -39

18. Cap Stand Frame

Ref. No Part. No Descriptlon Remark

1 02814113 Cap tube

2 80900421 Nut M4

3 80740406 Truss head screws M4x6

4 80900401 Washer M4

5 80900411 Spring washer M4

6 02810203 Shrapnel

7 02810204 Positioning block

8 80860304 Counterbore screws M3x4

9 02811009 Clamp

10 02811006 Positioning block

11 80746304 Hex head cap screws M3x4

12 02811012 Hat rack strut

13 02811031 Rubber bushing

14 02811011 Tie head cap

15 02811019 Lock hook

16 02811081 Lock

17 02811010 Cap strapping rod

18 80030671 E-Ring-6

19 80900301 Washer  M4

20 80900321 Nut M3

21 80740304 Hex head cap screws M3 x 4

22 02811055 Clip

23 02810201 Cap casing A

23.1 80740406 Truss head screws M4x6

23.2 02810215 Screw with chucker

23.3 02810213 Cap casing

23.4 80900421 Nut M4

23.5 02811016 Collet spring

23.6 02810211 Clamp base

23.7 02810211 Clamp base A

24 02810271 Clamp base B

24.1 80740406 Truss head screws M4x6

24.2 02810212 Clamp base B

24.3 02810213 Cap casing

24.4 02810215 Screw with chucker

24.5 02810212 Cap casingB

24.6 02810217 Collet spring B

24.7 80900421 Nut M4



19. X-axis Widened Drive System (Option Device)

- -40

1
2

33
4

35

3

7
6

8

9

10

11

12

14

15

32

20

21 22

23

24

25

26

27

16
17
18

30
31

32

33
34

6
36
37
38

28

29

39

35

40



- -41

19. X-axis Widened Drive System (Option Device)

Ref.No. Part No. Description Remark
1 03100121 X-motor cover
2 80305701 57 Steper Motor-DTX
3 80746408 Truss head screw M4x8
4 03100123 X-motor cover bracket-R
5 03100116 X-change cover
6 80860410 Flat head screw M4x10
7 03100117 X-side cover 1200
8 03100118 X-side cover support
9 80023521 X-timing belt

10 03100109 Connecting plate frame felt
11 03100131 X drive connecting plate
12 03100102 Frame felt
13 80742304 Flange head screw M3x4
14 80810306 Hex socket head screw M3x6
15 80270104 Guide-720
16 80746512 Truss head screw M5x12
17 80900518 Spring washer M5
18 80900508 Washer M5
19 21233302 Widen out the frame 1200X340
20 03010316 Stand upper table 1200
21 80700121 Pan head tapping screw M4x16
22 03010302 Support board
23 80700206 Flat head tapping screw M4x16
24 03010309 Cushion felt
25 03010304 Table cushion
26 80700307 Flat head tapping screw M3.5x20
27 02730201 Table back block
28 80810406 Hex socket head screw M4x16
29 03175210 Sash frame connection plate
30 80746410 Truss head screw M4x10
31 03175105 Large sash frame connection plate
32 80010115 Standard guide 720
33 80900302 Washer M5
34 80810308 Hex socket head screw M3x8
35 03100104 Connecting plate frame block
36 03100108 X-belt press felt
37 80810312 Hex socket head screw M3x12
38 80023601 Timing pulley 20-3M-15-XDM
39 03175221 X-drive shaft 1200
40 03100122 X-motor cover bracket-L
41 03100112 X-axis limit baffle
42 80900313 Spring washer M3



- -42

20. Embroidery Frame (Optional Device)

1

2

3

4

5

6

7

8

9

8



- -43

20. Embroidery Frame (Optional Device)

Ref.No. Part No. Description Remark
1 03175105 Large sash frame connection plate
2 80746512 Truss head screw M5x12
3 03175180 Sash frame 540X360
4 02730201 Table plastic block
5 80700307 Flat head tapping screw M4x16
6 03010315 Sash frame large table
7 03010304 Table cushion
8 80700206 Truss head screw M4x16
9 03010302 Table support



- -44

21. Sequins Embroidery Device - 1(Optional Device)

1

2

3

456

9

10

11

12

14

15
17181920

21

22

23

34

35

24 25 2726

16

23 36 37 38

39

40

41

23

42

52 53 54 55
58

59

60

61

11

10

9

57

43

46
47

44

50

43

44

10

45

28 5 29 31

32

519

33

8

7

30

13

48

49

51 56



- -45

21. Sequins Embroidery Device - 1(Optional Device)

Ref.No. Part No. Description Remark
1 80810512 Hex socket head screw M5x 12
2 80900511 Spring washer M5
3 80900503 Washer M5
4 05050122 Insstallaton bracket-Left
5 80746410 Truss head screw M4X10
6 05050123 Guide rail installation plate
7 80304211 Up/down motor 42BYGH45D5-15
8 05050111 Up/down motor installation bracket
9 80900301 Washer M3

10 80900313 Spring washer M3
11 80810310 Hex socket head screw M3X10
12 80830306 Truss head screw M3X6
13 05062110 Bolt 8-2
14 05062110 Nut support
15 80810412 Hex socket head screw M4x12
16 80860410 Flat head screw M4X10
17 05060501 Sequin disk support
18 05062112 Support
19 80746406 Truss head screw M4x6
20 05061029 Position switch plate
21 80742303 Flange head screw M3x8
22 05061001 Switch cover
23 80746306 Truss head screw M3x6
24 05062121 Cover installation plate

25 80016201 Guide rail

26 80900421 Nut M4
27 80390404 Fix button-04
28 05050121 Slide block support
29 05010602 Guide wheel shaft
30 05010601 Guide wheel
31 80746304 Truss head screw M3x4
32 05600101 Sequin disk
33 05010651 Sequin disk shaft
34 05010309 Manual motor wheel
35 80304230 Stepping motor 42
36 05010316 Sequin support-B
37 80040304 Hex socket head screw M3 x 4
38 05060101 Sequin delivery plate-Left
39 05010111 Sequin guide plate-5
40 05010115 Large sequin guide plate
41 05010105 Sequin postioning plate
42 80746205 Truss head screw M2x5
43 80813306 Hex socket head screw M3x6
44 80810308 Hex socket head screw M3x8
45 05060202 Paddle motor installation plate
46 80865306 Flat head screw M3x6
47 05010215 Sequin shearer
48 05010202 Shearer shaft
49 05060215 Block tablet

---Next page ---



- -46

21. Sequins Embroidery Device - 2(Optional Device)

1

2

3

456

9

10

11

12

14

15
17181920

21

22

23

34

35

24 25 2726

16

23 36 37 38

39

40

41

23

42

52 53 54 55
58

59

60

61

11

10

9

57

43

46
47

44

50

43

44

10

45

28 5 29 31

32

519

33

8

7

30

13

48

49

51 56



- -47

Ref.No. Part No. Description Remark

50 05010205 Knife angle positioning Block
51 05010203 Return spring of scissors shaft
52 05010204 Knife shaft positioning block
53 80880304 Hex socket head screw M3x4
54 05060111 Knife base
55 05060311 Stop block
56 80040320 Hex socket head screw M3 x 20
57 05010308 Slide spring
58 05060211 Sequin fork
59 05010307 Slide knife pin
60 05060221 Slide-drive arm
61 05010312 Spring of slide-drive arm

---Previous page---

21. Sequins Embroidery Device - 2(Optional Device)



PARTS LIST
FOR SINGLE HEAD MACHINE

R

© Copyright 2010 RiCOMA International Corporation All rights reserved.


